Contract No.

MILL TEST CERTIFICATE

| HYUNDRAI
STEEL

Customer DUFERCO
63, Jungbong—daero, Dong=gu.

L/C No. Head Oflice incheon, 401-712, §. Kurea

P10 No. " EN 10204(2004) TYPE 3.1 Certificate No. T

Commaodily H-BEAM Class Cert. No.

S ASTM AL/2 G50/A852/

Specification CSA 350W Date of Issue 2015-03-30

o . E Chemical Composition (%) Tensie Test impact Test {V-notch) Harais
imensions & Y 2 T (impacl Specimel
& Length ALELL Weioh ) cet™ Yield point f-:lmg.-stmri('J AVG ! ] 2 ] 3 Su:} R
eights _ e
{kg) X100 N/mm? % () C
[ axaX0a I 5 R 392 24.° 7
40,00 FT N-027629 8,530) 0 388 26.0] 0.7:
24X 7XHh5 21 ; A10] 25.50 0.80§
40.00 FT E 180804 20,958 7 308 25.0] 0.80
24X7X55 - 37 397 26.5) 0.74
40,60 FT [E 180805 36,926 27 384 27 5] 0.79
24X7X55 v 6 AQT| 24.0f 0.80)
16,00 FT = 180806 5,088 13 = 392 25.5) 0,70
DAXTRBD S — T4 E ) 384 26.5] 0.79
10 00 FT : 180783 15,750 1§ % 382 26.0] 0.72
2AXTXGZ 3 CE E ; 397 250§ 0.72]
10,00 FT - 1A0744 77,625 14 = 395 24.00 0.72
24XTH62 S 33 4 . 385 26.0] 77
40 00 F1 180F50 37,128 14 % 382 25.5) 0.77]
| OO I
TOTAL 2 794,487 =====END =

(Note) (1) Ceq: (CE=CHMn/6+Cr/ S+

VIS +Mo/HHNIf15+Cu/15)

(2) Gauge lenglh © 200 mm

(3! Yield Ratio =
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B STUSL CONPANY

5. C., Ahn

General Manager of QA Team

HMS 1 102{A)-3a

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED N ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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